
 
Report Date: 4/13/2022 4:02 PM
Test: 3 Point Bend - ROLAGS
Batch: Windshield Repair Test
 
 
 
 

Specimen details

 

 
Test Results

 

 

Specimen ID Date Time Type Width
GW EV Gray
1_02192022_091655 2/19/2022 9:16 AM 3 pt. Bend 7.0in

GW EV Gray
2_02192022_092053 2/19/2022 9:20 AM 3 pt. Bend 7.0in

GW EV Gray
3_02192022_092355 2/19/2022 9:23 AM 3 pt. Bend 7.0in

Specimen ID Depth Span Length

GW EV Gray 1_02192022_091655 0.250in 9.842in

GW EV Gray 2_02192022_092053 0.250in 9.842in

GW EV Gray 3_02192022_092355 0.250in 9.842in

MaxLoad MaxStress
Unit N MPa

Lower limit 0.000 0.000
Upper limit 0.000 0.000

GW EV Gray 1_02192022_091655 604.215 31.602
GW EV Gray 2_02192022_092053 451.567 23.618
GW EV Gray 3_02192022_092355 501.886 26.250


